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The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in
this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC requirements. This report
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This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. . FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2013 PASS
FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 : 2013
. - FCC Part 15: 15.247(a)(1
Conducted Spurious Emissions ANSI C63.10 - 20(1?)’( ) PASS
. . FCC Part 15: 15.247(a)(1
Carrier Frequency Separation Test ANSI C63.10 - 20(1?)’( ) PASS
: FCC Part 15: 15.215
6dB Bandwidth Test ANSI C63.10 * 2013 PASS
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power Test ANSI C63.10 : 2013 PASS
: FCC Part 15: 15.247(d)
Band Edge Compliance Test ANSI C63.10 * 2013 PASS
. FCC Part 15: 15.247(d)
Power Spectral Density Test ANSI C63.10 2013 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product Name : Katana HD 7.1 Wireless Headset
Model Number : 90977C

FCCID : P25H890977C

Radio . 2.4GHz Wireless

Operation frequency : 2406MHz-2474MHz

Antenna . Integrated PCB Antenna, 2.61293dBi PK gain
Modulation : GFSK
Applicant :  Mad Catz, Inc.

10680 Treena Street Suite 500 San Diego, CA 92131

Manufacturer :  Mad Catz, Inc.
10680 Treena Street Suite 500 San Diego, CA 92131

USB Cable . Unshielded, Detachable; 1.4m
Date of Test . Dec.03, 2015~Apr.08, 2016
Date of Receipt : Dec.01, 2015

Sample Type . Prototype production

2.2.Block diagram of connection between the EUT and simulators

EUT

(EUT: Katana HD 7.1 Wireless Headset)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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2.3. Test information

A Special Test Software was used to control EUT work in Continuous TX mode (GFSK
modulation), and select test channel.

Tested mode, channel, and data rate information
Frequency

Mode data rate (Mbps) Channel (MH2)

Tx Mode 3 Low:CH1 2406

GFSK 3 Middle: CH 10 2442

modulation 3 High: CH 18 2474

All Channel List:

Channel 1 2406 MHz
Channel 2 2410 MHz
Channel 3 2414 MHz
Channel 4 2418 MHz
Channel 5 2422 MHz
Channel 6 2426 MHz
Channel 7 2430 MHz
Channel 8 2434 MHz
Channel 9 2438 MHz
Channel 10 2442 MHz
Channel 11 2446 MHz
Channel 12 2450 MHz
Channel 13 2454 MHz
Channel 14 2458 MHz
Channel 15 2462 MHz
Channel 16 2466 MHz
Channel 17 2470 MHz
Channel 18 2474 MHz

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16019
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2.4. Test Facility
Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Dec.30,2017

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Jul.12, 2016

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.5. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in No. 1 Conduction

Uncertainty for Conduction emission test

3.4dB (150kHz to 30MHz)

in 3m chamber

Uncertainty for Radiation Emission test

2.6 dB(30~200MHz, Polarization: H)
2.6 dB(30~200MHz, Polarization: V)
3.0 dB(200M~1GHz, Polarization: H)
2.8 dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test
3m chamber (1GHz-18GHz)

6.3 dB (1~6GHz, Distance: 3m)
5.7 dB (6~18GHz, Distance: 3m)

in

Uncertainty for Radiated Spurious

Emission test in RF chamber 36d8B
Uncertainty for Conduction Spurious
.y 2.0dB
emission test
Uncertainty for Output power test 0.8 dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 Apr.28,15| 1 Year
3. L.I.S.N.#1 Rohde & Schwarz ESH2-75 100429 | Oct.18,15| 1 Year
4. L.1.S.N#2 Kyoritsu K NW-403D| 8-1750-2 |Apr.28,15| 1 Year
5. Terminator Hubersuhner 500 No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 500 No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.28,15| 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver -] EUT Peripheral
L | L 1 \
80cm ﬂ
0.8m
LISN#1 LISN#28 |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1. Katana HD 7.1 Wireless Headset (EUT)

Model Number  : P25H890977C

Serial Number - N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network
(L.1.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the
block diagram of the test setup and photographs). The AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI
C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 1 File: E:\1#CE2015 Report Datalll'Mad Catz’ ACS15QH066R1.EMG (4)
BOLW&I {dBuVv) Date: 2016-04-08
70.0
FCC PART 15 C
60.0 \ |
CC 1 G
50.0\ | RCC PART 15 C (AVG)
il
40.0
B o 12
30.0
20,0
10,0
0
5 2 5 1 2 5 10 20 30
Frequency {(MHz)
S3ite no :1# Conduction Data No Ha
Dis./Lisn 12015 ESHZ-Z5 LINE
Limit tFCC PARET 15
Env.,/Ins. 121.2%CF/51% Engineer :Leo-Li
EOT tKatana HD V.1 Wireless Headset
FPower Rating :DC 5V From PC Input AC 120W/60Hz
Test Hode 1 Tx Mode
M/N:90277C
LIS Cable Emission
Mo Fredg Factor Loss Feading Level Liwits Margin ERemark
[MH=z) [dE) [dE) [clBuWr) [clBuWr) [dEuV) [dE)
1 0.156 0.1z 0.05 37.50 37.97 54,21 16.24 bverage
2z 0.156 0.1z 0.05 43 .30 435.47 4,21 Z0.74 QF
3 0.30%9 0.15 0.05 32.60 3Z2.75 S0.00 17.22 bverage
4 0.30%9 0.15 0.05 36.50 36.95 &0.00 23.02 QP
= 0.451 o.57 0.06 Z5.40 29.035 47 .24 15.21 bverage
& 0.451 o.57 0.06 34.47 35.10 57.24 Z22.14 2F
7 0.73%9 0.15 o.ov 34.50 34,72 46.00 11.258 bverage
=1 0.73%9 0.15 o.ov 37.20 37042 S&.00 158.58 2F
=l 0.9258 0.16 0.05 Z2 .50 2Z2.74 46.00 23.26 bverage
10 0.9258 0.16 0.05 37.03 3727 S&.00 18.73 2F
11 1.559 o.17 o.o9 32.09 3Z2.35 46.00 15.65 bverage
iz 1.559 o.17 o.o9 36.21 36.47 S&.00 19.53 2F
Femarks: 1l.Ewmission Lewel=LIZN Factor+Cable Loss+Reading.

Z.If the average limit iz met when

using a quasi-peak detector.

the EUT shall be deewed to weet hoth liwmits and measurement
with average detectCor 15 uhnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16019
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Data: 2 File: E:\1#CE2015 Report Datalll'Mad Catz’ ACS15QH066R1.EMG (4)
BOLW&I (dBuv) Date: 2016-04-08
70.0
CC 15 C
ﬁaoﬁhﬁﬁhhhﬁm”“ﬂnnhﬂh | FCC PART 15
CC 1 G
50.0\ | RCC PART 15 C (AVG)
40.0 4
PIRRE
30.0
20,0
10,0
0
5 2 5 1 2 5 10 20 30
Frequency {(MHz)
S3ite no :1# Conduction Data No H
Dis./Lisn 12015 ESHZ-Z5 MNEUTRAL
Limit tFCC PARET 15
Env.,/Ins. 121.2%CF/51% Engineer :Leo-Li
EOT tKatana HD V.1 Wireless Headset
FPower Rating :DC 5V From PC Input AC 120W/60Hz
Test Hode 1 Tx Mode
M/N:90277C
LIS Cable Emission
Mo Fredg Factor Loss Feading Level Liwits Margin ERemark
[MH=z) [dE) [dE) [clBuWr) [clBuWr) [dEuV) [dE)
1 0.156 0.1z 0.05 37.50 37.E7 54,21 16.54 bverage
2z 0.156 0.1z 0.05 4z .30 43.07 4,21 Zz1.14 QF
3 0.3506 0.15 0.05 34.50 34,65 S0.058 15.40 bverage
4 0.3506 0.15 0.05 37.60 37.75 60.05 22,30 2F
= 0.454 0.14 0.06 Z58.50 28.70 46.10 17.40 bverage
& 0.454 0.14 0.06 33.54 34.04 S&.10 22,06 2F
7 0.555 0.15 0.06 27 .40 27.61 46.00 15.39 bverage
=1 0.555 0.15 0.06 33.99 34,20 S&.00 Z1.80 2F
=l 0.73%9 0.15 o.ov 34.20 34,42 46.00 11.558 bverage
10 0.73%9 0.15 o.ov 3660 36.82 S&.00 19.18 2F
11 0.923 0.16 0.05 35.20 35.44 46.00 i0.56 bverage
iz 0.923 0.16 0.05 3660 36.54 S&.00 19.16 2F

Femarks: 1l.Ewmission Lewel=LIZN Factor+Cable Loss+Reading.
Z.If the average limit iz met when using a quasi-peak detector.
the EUT shall be deewed to weet hoth liwmits and measurement
with average detectCor 15 uhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: P25H890977C Page 4-1
4. RADIATED EMISSION MEASUREMENT
4.1. Test Equipment
Frequency range: 30~1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, 3#Chamber AUDIX N/A N/A Mar.28,15| 1 Year
2. EMI Spectrum Agilent E4407B MY 41440292 | Apr.28,15 1 Year
3. Test Receiver Rohde & Schwarz | ESVS10 834468/011 | Apr.28,15| 1 Year
4, Amplifier HP 8447D 2648A04738 | Apr.28,15| 1 Year
5, T”'O%'n'?gflﬁgba”d SCHWARZBECK [VULB 9168|  9168-493  |May.06,15| 1 Year
CFD400-N
6. RF Cable MIYAZAKI W(3.5M) No.3 Apr.28,15| 1 Year
CFD400-L
7. RF Cable MIYAZAKI W(22M) No.7 Apr.28,15| 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15| 1 Year
9. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A
Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. | Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15| 1 Year
2. Horn Antenna ETC MCTD 1209 | DRH15F03007 | Feb.03,15 1 Year
3. Amplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year
4, RF Cable Hubersuhner | SUCOFLEX106 7797716 Apr.28,15 1 Year
5. Horn Antenna ETS 3116 00060088 Nov.18.15 1 Year
6. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Combining Network || AMP | {Spectrum Analyzer|| PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

P 3m
) (Reference Point)

2.0m(L)*1.0m(W)*1.5m(H)—|| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
A
- .

AMP | |Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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4.3. Radiated Emission Limit Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak

Above  1000MHz 8 54.0 dB(u(\L/L)/r)n (AEverage)

Remark (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.
4.4. EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Katana HD 7.1 Wireless Headset (EUT)

Model Number : 90977C
Serial Number o N/A
4.5. Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

45.3. Let EUT work in Tx mode.

4.6. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT
and let it working in test mode, then test it.EUT is set 3 meters away from the receiving
antenna, which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bilog antenna) is used as receiving antenna for frequency 30MHz~1000MHz, and
the Horm antenna is used as receiving antenna for frequency above 1GHz. Both horizontal
and vertical polarization of the antenna is set on Test. In order to find the maximum emission
levels, all of the interface cables must be manipulated according to ANSI C63.10-2013 on
radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for peak
emissions measurement and RBW is set at 1MHz, VBW is set at 10MHz for average
measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7. Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.
Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Duty cycle

% Agilent 18:17:03 Dec 3, 2015 L | Sweep
ot 11 dBm Ortan 20 dB Sweep Time
Ref 11 dBm #Atten 20 dB 1600 s
..'q.‘*,-*q-’w i"l"|I|"1|,-“||.*hf'“*1"ﬁ||"ﬁpl"n ﬁ-ﬁm "‘nfﬁ ,rq.kr,‘*.‘*hfh'|\1 ﬁ-*nl.w h “t\,fq.f'»,f'11-*n,*n1.|"1I.fq|‘hI."'r,"-\,’h,fr'l.'*-ﬁ-*ﬁﬁ. pﬁﬁh ﬁb Sweep
Single Cont
Auto Sweep
Time
Morm
Gate
Wy Off

Gate Setup»

Points
BA1

Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Data: 2 File: 2015 Report DataibMimad catz\ACS150H066R2.EMG (8)
a0 Lewel {dBul/im) Date: 2016-01-01

FCC PART 15 C (IM)
KB

30 229, 118. 612. 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. Ha
Dis. / Ant. : dm 2015 CBLA&112D 35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Enwv. / Ins. : 22.1%C/50% Engineer : Leo-Li
EUT : Katana HD 7.1 Wireless Headset
FPower rating : DC 3.7V
Test Mode : T=x Mode
M/ 20377 C
Ant. Cabhle Ewission
Ho. Fregq. Factor Loss Feading Lewvel Limits Margin ERemwark
[MH=z) (dE/m) (dE] [dBuW) {dBuV/m) (dBuW/m) [dE]
1 30.000 20,30 0.51 0.1z 20.93 40,00 12.07 oF
2 70.740 7.24 0.93 3.90 1z.07 40.00 27.93 QF
3 1z7.000 13.40 1.21 0.z24 14.85 43 .50 28.a85 QF
4 393.750 16.687 z2.18 1.87 z0.72 46,00 Z5.28 QF
5 Eel.560 19.11 2.67 1.17 22.95 46,00 23.05 QF
3 966.050 2Z2Z.60 3.64 1.38 27.62 54,00 26.38 oF

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Data: 1 File: E: 2015 Report DatalMimad catz'\ACS150QH066R2.EMG (8)
a0 Lewvel (dBu\fim) Date: 2016-01-01
FCC PART 15 C {3M})
B
40 —I—‘—I
[}
et
2
4 q
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. ! 3m Chamber Data hoa. 1
Dis. / Ant. I 3m 2015 CBELe11ZD 35375 Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Enwv. / In=s. : 22.1%C/50% Engineer : Leo-Li
EUT : Katana HD 7.1 Wireless Headset
Power rating : DC 3.7V
Test Maode : Tx HMode
M/ :20977C
Ant. Cable Etrizsion
No. Fredq. Factor Loss Reading Lewvel Limits Margin Rewark
[MH=) [dB/m) (dE) [dBuv) [dBuV/m) (dBuW/m) [dB)
1 30.000 Z20.30 o.51 o.09 Z0.90 40.00 19.10 QF
Z 57.1e0 T.27 a.55 12.75 Z0.90 40.00 19.10 QP
3 61.040 &.580 a.59 10.7s 15.47 40.00 21.53 oF
4 70,740 T.24 0.93 6.04 14.21 40.00 25.79 QF
5 125.060 13.40 1.21 0.53 15.44 43 .50 Z8.08 QF
& 966,050 Z22.60 .64 1.19 Z27.45 54.00 Z26.57 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Beading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Frequency: 1GHz~18GHz

Data: 21
Lewvel (dBuvin)

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

120

FCC PART 15C PEAK

60

=

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600,
Frequency (MHz)
3 Chanber Data no. 21
3m 2015 MCTD1z209 3007 Ant. pol. : VERTICAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2406MH=z Tx

Qo977 C

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: P25H890977C Page 4-8
Data: 22 File: F:'2015 ReportiMadcatz\ACS150H066R2.EM6 (40)
120 Lewvel (dBuvin) Date: 2015-12-28

FCC PART 15C PEAK
60
3 FCC PART 15C AV
l‘-'1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

Fite no. : 3m Chawber I'sta nho. -

Dis. / Aknt. : 3m 2015 MCTD1zZ09 oo Ant. pol. : VERTICAL

Limit : FCC PART 15C PELEK

Env. / Ins. r 23.4%C/53 2%

Engineer : Leo-Li

EUT : Katana HD 7.1 Wireless Headset

FPower rating : DC 3.7V

Test Mode : 2406MH= Tx

Qo777
Ant. Cahle LHP Emis=sion
[ Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) (dE) [dE) [dEuWV) [dBuV/m) [dBuV/m) [dE)

1 2406.000 27.81 7.32 36.62 958.26 96.77 74.00 =-22.77 Peak
2 4812.000 3z.29 9,464 35.54 39.29 45.50 54 .00 8.50 Awverage
3 451Z2.000 3Z.29 9,468 35.54 49,15 E5.39 74 .00 15.61 FPeak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 23

Lewvel (dBuvin)
120

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

FCC PART 15C PEAK

60

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3 Chanber Data no. P23
3m 2015 MCTD1z209 3007 Ant. pol. : HORIZCONTAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2406MH=z Tx

Qo977 C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 24 File: F:'2015 ReportiMadcatz\ACS150H066R2.EM6 (40)
120 Lewvel (dBuvin) Date: 2015-12-28

FCC PART 15C PEAK
3
60
FCC PART 15C RV
l:'1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

Fite no. : 3m Chawber I'sta nho. P24

Dis. / Aknt. : 3m 2015 MCTD1zZ09 oo Ant. pol. : HORIZCONTAL

Limit : FCC PART 15C PELKE

Env. / Ins. r 23.4%C/53 2%

Engineer : Leo-Li

EUT : Katana HD 7.1 Wireless Headset

FPower rating : DC 3.7V

Test Mode : 2406MH= Tx

Qo977 C
Ant. Cahle LHP Emis=sion
[ Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) [dE) [dE) [dEuWV) [dBuV/m) [dBuV/m) [dE)

1 2406.000 27.81 7.32 36.62 103.25 101.76 74.00 -27.76 FPeak
2 4812.000 3z.29 9,464 35.54 43.14 49,35 54 .00 4,65 Average
3 451Z2.000 3Z.29 9,468 35.54 5z.92 £E9.13 74 .00 14.87 FPeak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 29

Lewvel (dBuvin)
120

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

FCC PART 15C PEAK

60

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3 Chanber Data no. r 29
3m 2015 MCTD1z209 3007 Ant. pol. : HORIZCONTAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2442MH=z Tx

Qo977 C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 30 File: F:'2015 ReportiMadcatz\ACS150H066R2.EM6 (40)
120 Lewvel (dBuvin) Date: 2015-12-28

FCC PART 15C PEAK
60 3
FCC PART 15C RV
l‘-'1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

Fite no. : 3m Chawber I'sta nho. 130

Dis. / Aknt. : 3m 2015 MCTD1zZ09 oo Ant. pol. : HORIZCONTAL

Limit : FCC PART 15C PELKE

Env. / Ins. r 23.4%C/53 2%

Engineer : Leo-Li

EUT : Katana HD 7.1 Wireless Headset

FPower rating : DC 3.7V

Test Mode : 2442HMH= Tx

Qo977 C
Ant. Cahle LHP Emis=sion
[ Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) (dE) [dE) [dEuWV) [dBuV/m) [dBuV/m) [dE)

1 2442.000 27.88 7.39 36.60 10z .52 101.19 74.00 -27.19 Peak
Z 4884.000 3z.22 9,49 35.51 42 .53 458.73 54 .00 5.27 Awverage
3 4584.000 3z.22 9,49 35.51 5E1.86 Eg8.0¢6 74 .00 15.94 FPeak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 31

Lewvel (dBuvin)
120

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

FCC PART 15C PEAK

60

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3 Chanber Data no. p 31
3m 2015 MCTD1z209 3007 Ant. pol. : VERTICAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2442MH=z Tx

Qo977 C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 32 File: F:'2015 ReportiMadcatz\ACS150H066R2.EM6 (40)
120 Lewvel (dBuvin) Date: 2015-12-28

FCC PART 15C PEAK
60
3 FCC PART 15C RV
l:'1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

Fite no. : 3m Chawber I'sta nho. H 1

Dis. / Aknt. : 3m 2015 MCTD1zZ09 oo Ant. pol. : VERTICAL

Limit : FCC PART 15C PELKE

Env. / Ins. r 23.4%C/53 2%

Engineer : Leo-Li

EUT : Katana HD 7.1 Wireless Headset

FPower rating : DC 3.7V

Test Mode : 2442HMH= Tx

Qo977 C
Ant. Cahle LHP Emis=sion
[ Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) [dE) [dE) [dEuWV) [dBuV/m) [dBuV/m) [dE)

1 2442.000 27.88 7.39 36.60 99.20 97.87 74.00 -23.87 Peak
Z 4884.000 3z.22 9,49 35.51 36.81 43.01 54 .00 10.93 Averadge
3 4584.000 3z.22 9,49 35.51 45.22 54.42 74 .00 19.58 FPeak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 33

Lewvel (dBuvin)
120

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

FCC PART 15C PEAK

60

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3 Chanber Data no. P33
3m 2015 MCTD1z209 3007 Ant. pol. : VERTICAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2474MH=z Tx

Qo977 C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 34 File: F:'2015 ReportiMadcatz\ACS150H066R2.EM6 (40)
120 Lewvel (dBuvin) Date: 2015-12-28

FCC PART 15C PEAK
60
3 FCC PART 15C RV
l:'1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

Fite no. : 3m Chawber I'sta nho. HERCE

Dis. / Aknt. : 3m 2015 MCTD1zZ09 oo Ant. pol. : VERTICAL

Limit : FCC PART 15C PELKE

Env. / Ins. r 23.4%C/53 2%

Engineer : Leo-Li

EUT : Katana HD 7.1 Wireless Headset

FPower rating : DC 3.7V

Test Mode : 2474MH= Tx

Qo977 C
Ant. Cahle LHP Emis=sion
[ Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) [dE) [dE) [dEuWV) [dBuV/m) [dBuV/m) [dE)

1 2474.000 27.95 7.47 36.59 95.45 97.28 74.00 -23.28 PFPeak
Z 4958.000 3Z.14 9,52 35.47 36.87 43.06 54 .00 10.94 Averadge
3 4953.000 3Z.14 9,52 35.47 45.76 54,95 74 .00 19.05 FPeak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 35

Lewvel (dBuvin)
120

File: F:20115 ReportiMMadcatz’ ACS150H066R2.EMG6 (40)

Date: 2015-12-28

FCC PART 15C PEAK

60

1000

Fite no.
Li=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FPower rating :

Test Mode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3 Chanber Data no. r 35
3m 2015 MCTD1z209 3007 Ant. pol. : HORIZCONTAL

FCC PART 15C FELKE

23.4%C/53.2%

Leo-Li

Fatana HDI 7.1 Wireless Headset
DC 3.7V

2474MH=z Tx

Qo977 C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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Data: 36 File: F:2015 Reporti'Madcatz\ACS150H066R2.EM6 (40)
120 Level {(dBuVim) Date: 2015-12-28

FCC PART 15C PEAK
60 2
FCC PART 15C AV
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3ite no. ! 3m Chamber Data no. HE

Dis. / Ant. HICH 2015 MCTD1z209 3007 Ant., pol., : HORIZONTAL

Limit : FCC PART 15C PELKE

Enwv. / Ins. r 23.4*C/53 2%

Engineer : Leo-Li

EUT : Katana HDI 7.1 Wireless Headset

Power rating : DC 3.7V

Test Maode : 2474MH= Tx

Q977
Ant. Cahle LHF Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/m) [dE) [dE] [dBuV) (ABuv/m) [(dEuv/m) [dE)

1 2474.000 27.95 7.47 36.59 100.23 99.04a 74.00 -25.06 PFPeak
Z 4955.000 32.14 9,52 35.47 40,52 45.71 E4.00 7.29  Average
3 4955.000 32.14 9,52 35.47 E1.36 E7.55 74.00 156.45 FPeak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Feading
—Amp Factor
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipment

Item Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, Spectrum Agilent E4446A | US44300459 | Apr.28,15 | 1 Year
Analyzer
2. A?zegggt)or Agilent 8491B  |MY30262165| Apr.28,15 | 1 Year
3. RF Cable [Marvelous  lep) 400105FLEX|  NO.1L Oct17,15 | 1 Year
Microwave Inc
5.2. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is
set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions With
peak detector.

5.4. Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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GFSK
2406MHz(30MHz-1GHz) 2406MHZz(2.31GHz-2.405GHz)
4 Agilent 183:37:40 Dec 3, 2015 L Peak Search Agilent 15:40:56 Dec 3, 2015 L Display
#ftten Next Peak Full Sereen
Display Line
Next Pk Right -13.33 dBm
On Off
Next Pk Left
G T a Min Search Limits»
Active Fetn
Pk-Pk Search Position»
Top
Mkr » CF Titler
1”?{2 Preferences»

Copyright 2000-20805 Agilent Technologies

Copyright 2000-20805 Agilent Technologies

2406MHz(1GHz-10GHz)

2442MHz(30MHz-1GHz)

i Agilent 18:35:57 Dec 3, 2615 L Peak Search

Next Peak
Next Pk Right
Next Pk Left
byt | Min Search
Pk-Pk Search
Mkr 5 CF

More
1of 2

Copyright 2000-20805 Agilent Technologies

i Agilent 18:33:22 Dec 3, 2015 L Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

Copyright 2000-20805 Agilent Technologies

2406MHz(10GHz-25GH?z)

2442MHz(1GHz-10GHz)

i Agilent 13:36:42 Dec 3, 2015 L Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2

Copyright 2000-20805 Agilent Technologies

Agilent 18:32:59 Dec 3, 2615 L Display
Full Sereen

Display Line
-15.36 dBm
OFF

Limits»

Active Fetn
Position»
Top

Titler

Preferences»

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019




AUDIX )

FCC ID: P25H890977C

AUDIX Technology (Shenzhen) Co., Ltd.

Page 5-3

2442MHz(10GHz-25GH?z)

2474MHz(10GHz-25GH?z)

Peak Search

= Agilent 18:35:94 Dec 3, 2015 L

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

W Agllent 18:22:42 Dec 3, 2015 L

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

Copyright 2000-2005 Agilent Technologies

2474MHz(30MHz-1GHz)

2474MHz(2.477GHz-2.51GHz)

# Agilent 13:21:54 Dec 3, 2015 L Peak Search
#Atten Next Peak
Next Pk Right
R Next Pk Left
Hin Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Agilent 18:25:00 Dec 3, 2815 L Display
Full Screen

Display Line
-15.44 dBm
Off,

Limits

Active Fctn
Position»
Top

Titler

Preferences»

Copyright 2000-2005 Agilent Technologies

2474MHz(1GHz-10GHz)

Agilent 15:21:25 Dec 3, 2015 L Display
Full Screen

Display Line
—15.38 dBm
On Off

Limits»

Active Fetn

Position
Ampli Top!
4

Titler

Preferences

Copyright 2000-2005 Agilent Technologies
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6. 6dB BANDWIDTH TEST

6.1. Test Equipment

Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1, Spectrum Agilent E4446A US44300459 | Apr.28,15 | 1 Year
Analyzer
2. RF Cable Marvelous | or) 400105FLEX|  NO.L Oct.17.15 | 1 Year
Microwave Inc

6.2. Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.
6.3. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300KHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB.

6.4. Test Results

EUT: Katana HD 7.1 Wireless Headset
M/N: 90977C
Test date: 2015-12-29 Pressure: 101.1+1.0 kpa Humidity:52.2+3.0%
Tested by: Leo-Li Test site: RF site Temperature:22.4+0.6
Frequency 6 dB bandwidth Limit
Test Mode MHz KHz (KH2)
2406 2122 >500
TX 2442 2193 >500
2474 2064 >500
Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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GFSK
2406MHz 2474MHz
Agilent 13:85:34 Dec 3, 2615 L | Meas Setup Agilent 18:04:35 Dec 3, 2015 L | Trace
Avg Number
Ch Freq 2.465 GHz Trig Free 18 Ch Freq 2.474 GHz i zTrace
Occupied Bandwidth On Off Occupied Bandwidth
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Occ BH & Fur Min Hold
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10.060980 HHz s
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3.7053 MHz x dB 3.7047 MHz % dB
. ; Optimize . ; More
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Copyright 2000-2005 Agilent Technologies Copyright 2000-2005 Agilent Technologies
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Agilent 18:04:01 Dec 3, 2015 L | MeasSetup
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7. MAXIMUM PEAK OUTPUT POWER TEST

7.1. Test Equipment

Iltem Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
2. Power meter Anritsu ML2487A 6K00002472 | Aug.21,15 1Year
3. Power sensor Anritsu MAZ2491A 0033005 Aug.21,15 1Year
4. RF Cable M:\fgv‘\’g\?e“fnc SFL402105FLEX|  NO.1 Oct17,15 | 1 Year

7.2. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm).

7.3. Test Procedure

Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak output
power.

7.4. Test Results

EUT: Katana HD 7.1 Wireless Headset
M/N: 90977C
Test date: 2015-12-29 Pressure: 101.3£1.0 kpa Humidity:52.4+3.0%
Tested by: Leo-Li Test site: RF site Temperature:23.5£0.6
Test Frequency Peak output Power Limit
Mode (MHz) dBm (dBm)
2406 9.43 30
Tx 2442 8.67 30
2474 7.70 30
Conclusion: PASS
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8. BAND EDGE COMPLIANCE TEST

8.1. Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Amp HP 8449B 3008A02495 | Apr.28,15 1 Year

3. Horn Antenna ETC MCTD 1209 |DRH15F03007| Feb.03,15 1 Year

4. HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.28,15 1 Year
8.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

8.3. Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW to
100KHz and with a video bandwidth 300KHz. Record the peak levels of the fundamental
emission and the relevant band-edge emission, Observe the stored trace and measure the
amplitude delta between the peak of the fundamental and the peak of the band-edge
emission. This is not a field strength measurement, it is only a relative measurement to
determine the amount by which the emission drops at the band edge relative to the highest
fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured in
clause 4 .The resultant field strengths are then used to determine band-edge compliance as
required by Section 15.205
For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz, PK detector, Sweep=AUTO
(b) Average: RBW=1MHz; VBW=10MHz, Sweep=AUTO

8.4. Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 25 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
120
]
FCC PART) 15C PHA
60
1 -
MW%MWWWMNWW&W
0 2310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site no. 3t Chamber Data no. 25
Dis. / Aknt. 3m 2015 MCTD1z209 3007 Ant. pol. HORIZOMNTLL
Limit FCC PART 15C PEAK
Env. / Ins. 23.4%C/53.2%
Engineer Leo-Li
EUT EKatana HD 7.1 Wireless Headset
FPower rating D 3.7V
Test Hode Z406MHz T=x
QO97C
Ant. Cable AMP Emizzion
o Freg Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
1 2385.500 Z7.78 T.25 3662 50.8%7 49.31 74,00 Z24.69 Feak
2 2390.000 27.78 7,28 3g.62 47.71 45.15 74,00 27.85 FPeak
3 2399.200 27.80 7.32 3g.62 52.34 50.54 74,00 23.16 Feak
4 2400.000 27 .80 7.32 36.62 51.70 50,20 74,00 23.80 FPeak
5 2406.700 27.81 7.32 36.62 103.18 101.69 74.00 -27.69 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission lewvels that are Z20dE below the official

limit are not reported.
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Data: 26 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
120
3
60

FCC PART 15 AV

_,—'—'—F—r/_
_.-—'—'-—-'—'—'-'_‘—"'_‘_'_'_‘_"'_'_\_F__'_H_—F'_—'_ﬂ_
02310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site no. ! 3 Chamber Data no. HEA
Dis. / Aknt. HEC) ] 2015 MCTD1z209 3007 Ant. pol. : HORIZONTALL
Limit 1 FCC PART 15C AV
Env. / Ins. 1 23.4%C/53.2%
Engineer : Leo-Li
EUT : Eatana HD 7.1 Wireless Headset
Power rating : DC 3.7V
Test Hode 1 Z406MH=z Tx
QO97C
Ant. Cable AMP Emizzion
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
1 2310.000 27 62 T.1Z2 36.67 33.79 31.56 54 .00 22.14 Average
2 2400.000 27.80 7.32 3g.62 41.77 40.27 54 .00 13.73  hwverage
3 2406.000 27.81 7.32 3g.62 Q9,25 97.79 54.00 -43.79 Average

Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss + Reading
—hmwp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data:

120

G0

Page 8-4
27 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
A
FCC PART) 154 PEA
1 9
P T TR T T JY e R e ) e e T e e e e e P B e S L
2310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site no. 3t Chamber Data no. 27
Dis. / Aknt. 3m 2015 MCTD1z209 3007 Ant. pol. VERTICLL
Limit FCC PART 15C PEAK
Env. / Ins. 23.4%C/53.2%
Engineer Leo-Li
EUT EKatana HD 7.1 Wireless Headset
FPower rating D 3.7V
Test Hode Z406MHz T=x
QO97C
Ant. Cable AMP Emizzion
Freg Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
Z2345.200 Z7 .69 7.20 36.64 47 .43 45. 65 74,00 25.32 FPeak
23850.000 27.78 7,28 3g.62 45.52 43 .96 74,00 30.04 FPeak
2399.500 27.80 7.32 3g.62 435.41 45.91 74,00 27.09 FPeak
2400000 27 .80 7.32 36.62 46.98 45.45 74,00 28.52 FPeak
2406, 500 27.81 7.32 36.62 a7.17 oL, 68 74.00 -21.68 Peak

Bemarks: 1.

Emmission Lewvel= Antenna Factor + Cable Loss + Reading

—hmp Factor

The emission lewvels that sre Z0dE helow the official

limit are not reported.
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Data: 23 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
120
3
60

FCC PART15C A

'1_'________-—'
0 2310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site no. ! 3 Chamber Data no. HEA =]
Dis. / Aknt. HEC) ] 2015 MCTD1z209 3007 Ant. pol. : VERTICLL
Limit 1 FCC PART 15C AV
Env. / Ins. 1 23.4%C/53.2%
Engineer : Leo-Li
EUT : Eatana HD 7.1 Wireless Headset
Power rating : DC 3.7V
Test Hode 1 Z406MH=z Tx
QO97C
Ant. Cable AMP Emizzion
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
1 2390.000 Z7.78 T.25 3662 34.30 32.74 54 .00 21.26 Average
2 2400.000 27.80 7.32 3g.62 37.26 35.76 54 .00 15.24 lhverage
3 2406.000 27.81 7.32 3g.62 93 .46 91.97 54.00 -37.97 Ahverage

Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss + Reading
—hmwp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 37

Lewvel (dBuVim)
120

File: F:2015 ReportMMadcatz\ ACS 15QH0G66R2.EMG {40}

Date: 20115-12-28

FCC PART 15C PEAK
60
3
e g S e ST L R L R e
024?0 2478. 2486. 2494. 2502. 2510
Frequency (MHz)

Site no. 3t Chamber Data no. HERC AN

Dis. / Aknt. 3m 2015 MCTD1z209 3007 Ant. pol. : HORIZONTALL

Limit FCC PART 15C PEAK

Env. / Ins. 23.4%C/53.2%

Engineer Leo-Li

EUT EKatana HD 7.1 Wireless Headset

FPower rating D 3.7V

Test Hode Z2474MHz Tx

QO97C
Ant. Cable AMP Emizzion
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)

1 2473.000 Z27.85 747 36.59 Q9,85 95. 658 74.00 -24.65 Peak
2 2483 .500 27.97 7.51 3g.59 45.75 45.64 74,00 28.36 FPeak
3 2500.000 25.00 7.51 3e.58 45.34 44 27 74,00 29.73 FPeak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—hmwp Factor

The emission lewvels that are 20dE below the official
limit are not reported.
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Data: 38 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
120
1
60

FCC PART 15C AV

251‘__‘_ 3
024?0 2478. 2486. 2494. 2502. 2510
Frequency (MHz)
Site no. ! 3 Chamber Data no. HERCE=]
Dis. / Aknt. HEC) ] 2015 MCTD1z209 3007 Ant. pol. : HORIZONTALL
Limit 1 FCC PART 15C AV
Env. / Ins. 1 23.4%C/53.2%
Engineer : Leo-Li
EUT : Eatana HD 7.1 Wireless Headset
Power rating : DC 3.7V
Test Hode 1 Z249474MH=z Tx
QO97C
Ant. Cable AMP Emizzion
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
1 2474.000 Z27.85 747 36.59 Q5.07 94,90 54.00 -40.90 Average
2 2483 .500 27.97 7.51 3g.59 36.40 35.29 54 .00 15.71 lhverage
3 2500.000 25.00 7.51 3e.58 33.33 32 .26 54 .00 21.74 hverage

Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss + Reading
—hmwp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 39 File: F:i2015 Report'MMadcatz\ ACS 150H066R2.EMG (40)
Lewvel (dBuVim) Date; 2015-12-28
120
1
60

FCC PART 15C AV

E 3
024?0 2478. 2486. 2494. 2502. 2510
Frequency (MHz)
Site no. ! 3 Chamber Data no. 1 39
Dis. / Aknt. HEC) ] 2015 MCTD1z209 3007 Ant. pol. : VERTICLL
Limit 1 FCC PART 15C AV
Env. / Ins. 1 23.4%C/53.2%
Engineer : Leo-Li
EUT : Eatana HD 7.1 Wireless Headset
Power rating : DC 3.7V
Test Hode 1 Z249474MH=z Tx
QO97C
Ant. Cable AMP Emizzion
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/m) [dE) 1dE) [dBuv) {dEuV/m) {dBuV/m) [dE)
1 2474.000 Z27.85 747 36.59 Q3 .62 92,45 54.00 -35.45 Awverage
2 2483 .500 27.97 7.51 3g.59 35.27 34.16 54 .00 19.54 lhverage
3 2500.000 25.00 7.51 3e.58 33.33 32 .26 54 .00 21.74 hverage

Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss + Reading
—hmwp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 40 File: F::2015 ReportMMadcatz\ACS 150H0G6R2.EMG (40)
Level (dBuVim) Date: 2015-12-28
120
1
FCC PART 15C PEAK
60
3 4
T e e B L [ e Ly e e e mwee P, o S B
0 2470 2478. 2486. 2494. 2502. 2510
Frequency (MHz)
3ite no. Jm Chamber Data no. 40
Di=s. / Aknt. 3m Z015 MCTDR1z209 30a7 Ant. pol. : VERTICLL
Limit FCC PART 15C PEAK
Env. / Ins. 23.4%C/53.2%
Engineer Leo-Li
EUT FKatana HDI 7.1 Wireless Headset
Fower rating D 3.7V
Test Mode 2474MH=z T=x
QO0977C
Ant. Cakble ALMP Emission
o Freg Factor Loss factor Feading Level Limits Margin ERemark
[MH=) [dB/m) [dE) [=0=H] [clBuW) [dBuW/m) [dBuW/m) (B}
1 2473.000 27.958 7.47 36.59 as5.42 97.25 74.00 -23.25 Peak
2 2483.500 27.97 7.51 36.59 45,65 45.54 74,00 28.46 TFeak
3 2483 .600 27.97 7.51 36.59 45.04 45.93 74,00 27.07 TFeak
4 2500.000 Z5.00 7.51 36.58 45.357 44.30 74.00 Z9.70 Feak

Emmiz=zion Lewvel= Antenna Factor + Cable Loss + Reading

—hmp Factor
The emission lewvels that sre Z0dE helow the official
limit are not reported.
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9. POWER SPECTRAL DENSITY TEST

9.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year
2. | RFcable |Manvelous o) sooiosFLEX|  NOLL Oct.17,15 | 1 Year
Microwave Inc

9.2. Limit
For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

9.3. Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set the test frequency as center frequency, Set RBW=3KHz,VBW=10KHz,Span large
enough capture the entire frequency, Read out maximum peak level frequency

3. Set the span to 1.5 times of the DTS Bandwidth Detector= Peak; Sweep time= Auto
Couple; Trace Mode= Max hold.

4. Allow trace to fully stabilize use the peak marker function to determine the maximum
amplitude level within the RBW.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

9.4. Test Results

EUT: Katana HD 7.1 Wireless Headset
M/N: 90977C
Test date: 2015-12-29 Pressure: 101.2£1.0 kpa Humidity:52.9+3.0%
Tested by: Leo-Li Test site: RF site Temperature:23.7+0.6
Frequency Power density Limit
Test Mode (MH2) dBm/3KHz (dBm/3KH?Z)
2406 -7.49 8
TX 2442 -8.87 8
2474 -9.82 8
Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019
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GFSK
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10.ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are Integrated PCB Antenna that no antenna other than
that furnished by the responsible party shall be used with the device, the maximum peak
gain of the transmit antenna is 2.61293dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16019



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID: P25H890977C Page 11-1

11. DEVIATION TO TEST SPECIFICATIONS
[NONE]
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